SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Ready

Spectrun == Spectrun [=)
Ref Level 30.00 dBm  Ofset 10,70 0B w RBW 100 khz RatLavel 50,00 dbm  Ofset 10,70 6 w RBW 100 hhz
S i0CE BT 10 = @ VBW 300 kHz  Mode Auto FET o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
“ount 100/100 SGL Count 100/100
(@155 Mai (@155 Mz
T .90 di] o |
> 70149500 MH 5 700.20720 MMz
. o0 diy .00 dit
—_— ~—Her 2.003000000 MHz i - i -~ 2.021000000 MHz
q toctar 2346 q loctar | 2321
od o d -
{ %
i e 10 it
- of o
| 20/ TR - - =
=]
40 dBm—
50 d 50
501 d -0 o
CF 700.5 MHz 1001 prs Span 6.0 MHz GF 700.5 MHz 1001 prs Span 6.0 MHz
Sarker I Narkar |
Type | Ref | Tre | Y-value | __Function__| Function Resull Type | Ref | Tre | y-value | __Function__| Function Resull |
] L 16.90 dim B down w1 1 1279 dim B down
1 8,77 dl nda TL L <1112 dBm nda
i -9.37 dim 0 factor T2 i -11.27 dém 0 factor

Ready

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrun Spectrun
Ref Level 30,00 dBm  Offset 10,70 0B = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 100 bz
jo ALt jode  BWT 10 25w VBW 300 kHz  Mode Auto FFT o AL a0 di BWT 16 = & VBW 300 kHz  Mode Auto FFT
“ount 100/100 5651 Count 1004100
O [@ 355 ian
.64 dim) 15.99 dim)
700, 59690 MHz 70761190 MHz
20 20 s
a x 26,00 diy o X 500 diy
1048 =z 0000 MH.: 10 48 . = - s 3.02 1000000 MH=
7 G lactar 2314 ] G lactar 294,
o d . 0 di !
10 7 10
T = o 2 == o o =
a0 -0
40 dBm—
-50 di -50
~60 df ~60 df
CF 707.5 MHZ 1001 prs Span 6.0 MHz CF 707.5 MHz 1001 prs Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Fungtion | Function Result
i i 16,6+ dam ndp down 30629 Mikz [ i 1 7.6318 Wi 15.99 dim nd down 3021 MHE
1 1 -9.43 d nd8 26,00 d8 i 10,24 dBm nd8 26,00 d8
T2 1 -0.55 dim  factor 2313 || i .97 dim  factor 234
J Ready Ready

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrur == Spectrun ==
Ref Level 30,00 dBm  Offset 10,70 0B = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 100 bz
jo ALt jode  BWT 10 25w VBW 300 kHz  Mode Auto FFT o AL a0 di BWT 16 = & VBW 300 kHz  Mode Auto FFT
“ount 100/100 S6L Count 100,
O [@ 355 ian
TI4.0A770 Mz 7 0 M
20 20
a B i 26.00 di o 26,00 diy
i B 1009 M o s B 3.009000000 Mz
G lactar za1.1 G lactar \ =]
/ |
od 0 d 4
i 4 4
1 - - — 1 =
Lzt deim 2 v o
=] -0
40 dBm—
-50 di -50
~60 df ~60 df
CF 714.5 MHz 1001 prs Span 6.0 MHz CF 714.5 MHz 1001 prs Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Fungtion | Function Result
Ml i 15.97 dam nd down 3.0828 Wiz (- i 715.6560 M 15,83 dim nd down 3,009 MHE
iy -10.19 dam nda 26,00 ds 1 i 7129895 MHz -a.7a dam nda 26,00 ds
1 -10.22 dB i3 factor 23111 || 72 1 5 GO0BE MHz -3.77 dém_ i3 factor 2378 ||
l ] Heady RARANILY W8 4 [ | Heady RARANILY W8 4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum == Spectrun
Ref Level 30.00 dBm  Ofset 10,70 0B w RBW 100 khz RatLavel 50,00 dbm  Ofset 10,70 6 w RBW 100 hhz
S i0CE BT 10 = @ VBW 300 kHz  Mode Auto FET o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
“ount 100/100 SGL Count 100/100
(@155 Mai (@155 Mz
BRI 14.08 dim)|
> 70130000 M 5 2100 M
26.00 it 26,00 dit
—_— Al - O 1.975000000 MH: i > i B 0000 MH:
f G factar 140.9) ' factar 1441
od o d -
10 10 f
/ f |
e A = Oy = 20 dém s - —
T )
-30
40 dBm—
50 d 50
501 d -0 o
CF 701.5 MHz 1001 prs Span 10,0 MHz GF 701.5 MHz 1001 prs Span 10,0 MHz
Markar I Narkar |
Type | Ref | Tre | X-value 1 Y-value | __Function__| Function Resull | Type | Ref | Tre | X-walue | y-value | __Function__| Function Resull
] T 70118 M 1443 dim B down T w1 1 [N 12,08 dim B down LN
1 599.032 M -11.59 d nda TL L 55,042 1) i2.13 dBm nda
i 704.007 MHz -11.28 dém 0 factor T2 i 03,638 MHz -12.09 dém 0 factor
) Ready ] Ready

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrun Spectrun
Ref Level 30.00 dBm  Ofset 10,70 0B w RBW 100 khz RatLavel 50,00 dbm  Ofset 10,70 6 w RBW 100 hhz
jo ALt jode  BWT 10 25w VBW 300 kHz  Mode Auto FFT o AL a0 di BWT 16 = & VBW 300 kHz  Mode Auto FFT
“ount 100/100 5651 Count 1004100
O [@ 355 ian
i |
5 709, 11000 Mz B 7,24000 MHz
26.00 it 26.00 it
_— o 1985000000 Mz o P, : A o Y 1925000000 Mz
i 1423 T 144.6)
" | d
a T o T
\ /
| Ty 1
o o
1 7 v 1 7 -
L , |
i = » T 20 b R A A
30
40 dBm—
-50 di -50
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 10.0 MHz CF 707.5 MHz 1001 prs Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Fungtion | Function Result
i i 13,71 dam ndp down (- i 70 13,84 dam ndp down e
1 1 -12.36 d nd8 L -12,67 dem nde
T2 i  factor i 19,52 dém  factor
Ready Ready

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrun

Offsat 10,70 0B w RBW 100 khz Ref Level 50.00 cBm  Offset 10,70 08 w RBW 100 khz
W 16 55 @ VBW 300 kHz  Mods Auto FET o Att a0 dE EWT 19 5 @ VBW 200 kHz  Mods Auto FET
ETEN] |
20 0
i Ay SUTEN TR : 7 A PRl i
 toctar 145.0
od od
|

10 L 40 7
[T s SV o a N = \ AN
30 ¢ a0
40 dBm— 40
50 -50
E0d <80
CF 713.5 MHz 1001 pis Span 10.0 Mz GF 713.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar
Type | Ref | Tre | Y-value | __Function__| Function Resull | Type| Ref | Tre| X-valus wewalue | Function | Function Resull

w1 R 14,05 dam B down o 1 2 712921 M 13,07 dim |0l down 4 BB Mz |

1 11,72 dBm nda 11 1 711012 MHz | -12,56 dBm nda 26.00 dB
i 715.948 MHz -11.82 dém 0 factor | T2 1 BOB Mhz 74 dém g factar 1458
] Ready 4 )| Ready i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

trisn
Offsat 10,70 0B w RBW 300 khz Rat Lavel 50,00 dbm  Ofset 10,70 6 w RBW 300 khz
BWT 12,6 1= @ VBW  1MH:  Mode Auto FFT o Att 30 d 206 5 @ VBW 1 MHz  Mode Auto FET
SGL Count 100/100
ke
T i i .
. 700.6030 MM
0 20
a ¥ o dy o
| ” . ~ B . 10.030000000 MH: T aitn Dard] A= - 9.790000000 MH:
Lokl 1 @ toctar ; 899 721
od =
i e
d i, Sk
38— = =
301 4B
40 dBm—
50 50
501 d -0 o
CF 704.0 MHz 1001 prs Span 20,0 MHz GF 704.0 MHz 1001 prs Span 20,0 MHz
Markar I Narkar |
Type | Ref | Tre | Y-value | __Function__| Function Resull | Type | Ref | Tre | X-walue | | __Function__| Function Resull |
] R ndh down M1 1 B down
1 nda TL L -8.97 dBm nda
i 0 factor T2 i -9.53 dim 0 factor |

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trisrr
Gffset 10,70 0B = RBW 300 kiz Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 300 kiz
Wt 265 % VBW 1 MHZ  Mods Auto FFT i0ds BWY Gl @ VBW 1MH:  Mode Auto FET
06 4B} )
- 07 AR M B 7710 MMz
X on di 26.00 d
i -y 9.930000000 Mz T | J 10.030000000 M
1 G lactar \ 710 i  foctar 70.5)
ad | i o di
{ \l
i % 10 i X
30 4B 30
40 dim—
50 -s0
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 20.0 MHz CF 707.5 MHz 1001 prs Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Fungtion | Type.| Ref | Tre | Y-valua | Fungtion | Function Result
i i 57,86 M 15,006 dam ndp down w1 i 1261 dam ndp down 10,05 Mk
1 1 nd8 L -11.12 dem nd8 26,00 d8
T2 1  factor | i dim  factor 70.5 ||

10MHz / 16QAM

Offsat 10,70 0B w RBW 300 khz Offset 10,70 0B w RBW 300 khz
AW 2o VBW 1 MHZ  Mods Auto FET sWT By o VBW 1 MHZ  Mode Auto FET
mif1) mif1)
= nin L
20 a8 = SR e 10 gam et e Vol
7 q togtar \  lactar
od - - od
| 5
10 * :
/ \
=24, ¢ e T 7 == = . =
30 48 a0
40 dBm—
50 -50
E0d <80
CF 711.0 MHz 1001 pis Span 20,0 Miiz CF 711.0 MHz 1001 pts Span 20,0 Miiz
Marker | Markar |
Type | Ref | Tre | X-value 1 -value | __Function__| Function Result | Type | Ref | Tre | X-walue 1 Y-valug Function Function Result
] T 710.5 M) 16,08 dim B down M1 1 717578 M 16 38 dam B down
1 705.005 MMz a nda TL L T06.065 MHz 4,77 dom nda
i 715.985 MHz = 0 factor | i 715,855 Mz -10.13 dém 0 factor

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Offset 10,70 0B w RBW 20 khz
BWT 1= VBW 100 kHz

Mode Auto FFT

trim

be att

Ref Lavel 30.00 dbm

Offset 10,70 0B = RBW 100 thz

0 R BWT 16 = s VBW 300 Hz

SGL Count 100/3100

Mode Auto FFT

b Mai

1464 di]
5 & - 70150700 M
s b e A iul:rlh
—_— A AL ~ - PP S B 2.997000000 MH.
4 q loctar 2341
od o d
10 - 10 e !
’ f ® .
s /
= = = = =
40 dam—
50 50
501 d 50
CF 639.7 MHz 1001 prs Span 2.8 MHz GF 700.5 MHz 1001 prs Span 6.0 MHz
Markar I Narkar |
Type | Ref | Tre | Funclion | Function Resull | Type | Ref | Tre | X-walue | Y-value | __Function__| Function Resull |
] R ndh down 12448 1 w1 1 1 14 6% dam B down g
1 nda TL L <1149 dBm nda
i 0 factor T2 1 1142 dém 0 factor |

Middle Channel /

3MHz / 64QAM

Offset 10,70 0B w RBW 20 khz

BWT = @ VBW 100 kHz  Mods Auta FET

trim

Ref Lavel 30.00 dbm

Offset 10,70 0B = RBW 100 thz
Bwr 16 = s VBW 300 Hz

Mode Auto FFT

| |
5 07, 47450 MHz B I 70759590 MHz
f 26.00 dy 1 26.00 d
10 8 Y b s 1.239200000 M a5 . g B - 3.009000000 MH:
f 570.9) q toctar 23
o di - 0 di
{ |
10 7 10 e
20 : - A -
i N} SSNPTL N PN = o
B
40 dBm—
-50 -50
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 2.8 MHz CF 707.5 MHz 1001 prs Span 6.0 MHz
Marker | Marker
Type | Ref | Tre | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Fungtion | Function Result
i i 13,63 dam ndp down 12392 MHz w1 i 7 ndp down 3,008 MHz
1 1 nd8 26,00 d8 i nde 26,00 d8
T2 1  factor 570.9 i -19.15 dém  factor 2352 ||

70 OB w RBW 20 kiz Offset 10,70 0B w RBW 100 khz
e VBW 100 kHz  Mode AutoFET sWT 19 5 @ VBW 200 kHz  Mods Auto FET
mif1) 141 T mif1) v
2 714,001 MHz 714 0 M
= nin 26,00 L 3.00 ¢
i / K e — L 1.239200000 Mz i ¥ o . 3.003000000 Mz
I q toctar 576,90} 37,0}
od / od -
{ L
10¢ - 10 dEim %
2 A - 507 —
30 4B a0
40 dBm— 40 e
50 -50
E0d 50 ¢
CF 715.9 MHz 1001 pis Spon 2.8 Mz GF 714.5 MHz 1001 pts Spon .0 Mz
Marker | Markar |
Type | Ref | Tre | Y-value | __Function__| Function Resull | Type | Ref | Tre | X-walue | Y-value | __Function__| Function Resull
w1 R 14,17 dim B down 17392 WHz w1 1 713.6240 M 15,76 dim B down NERI
1 11,69 dBm nda 26.00 dB L F12.9775 MHz € nda d
i dim 0 factor i SBO5 Mz 0 factor |
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel /

10MHz / 64QAM

[=)
Offsat 10,70 06 w RBW 100 kb= Rat Lavel 50,00 dbm  Ofset 10,70 6 w RBW 300 khz
awr 10 = @ VBW 300 kH:  Mode Auto FET o Att 30 d 206 5 @ VBW 1 MHz  Mode Auto FET
5651 Count 1004100
¥ e
17 dim| |
> 2100 MH 5 110 MH
7 26,00 dit 5.00 dit
JLE: e A, +.975000000 VHz . \ = A ~ 9.890000000 Mz
; { 142 i 711
{ |
i / | i / .
10 10 diim 4 %
/ \
-20 dBm 5 -20 dém pra = =
=0 dan
40 dam—
50 50
501 d -0 o
CF 701.5 MHz 1001 prs Span 10,0 MHz GF 704.0 MHz 1001 prs Span 20,0 MHz
Markar I Narkar |
Type | Ref | Tre | | __Function__| Function Resull | Type | Ref | Tre | X-walue | y-value | __Function__| Function Resull |
w1 T B down £l w1 1 12 52 dim B down
1 nda TL L <1173 dBm nda
i 0 factor | T2 i -11.79 dém 0 factor |

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trisrr
Gffset 10,70 0B = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 300 kiz
BWT 180 15 & VBW 300 kHz  Mode Auto FFT BWT 6 s - VBW 1 MHz  Mode Auto FFT
| 2 divm)
5 i 706,66100 MHz B 7308370 MHz
"' 00 din 5.00 dib
i Y ol . 1.885000000 Mz T ” = 9.790000000 Mz
f \ 144.7 72.9)
od f o di
/ /
f 1
i 10 i .
20 = = = 0 = = £ =
M, = = A P L = = =
30 d8n ] =30
40 dBm—
-50 -50
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 10.0 MHz CF 707.5 MHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Fungtion | Function Result
i i ndp down 4,605 Mz w1 i i 1542 dam nd down CECTT
1 1 nd8 26,00 d8 L -11.78 dem nd8 26,00 dB
T2 1  factor 144.7 i -11.43 dém  factor |

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ctrir (‘E’\ trisrr (‘E’\
Ref Level 30,00 dBm  Offset 10,70 0B = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 300 kiz
jo ALt jode  BWT 10 25w VBW 300 kHz  Mode Auto FFT po At a0 dE BWT 26 s - VBW 1 MHz  Mode Auto FFT
Count 100/100
¥ e
B b W]
5 71104200 MHz B 00 420 M
26.00 d 26.00
X 5000000 MH: ~ o 000D M
e A v 845000000 MH. T J B3O000000 MH.
/ 146 q loctar 2.2
i I | i
/ \ .
i i 10 i 5
{ "f
20 dBm = e
<301 dBn
40 dBm—
-50 -50
~60 df ~60 df
CF 713.5 MH2 1001 prs Span 10.0 MHz CF 711.0 MHz 1001 prs Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Fungtion | Function Result
i i ;90 dam ndp down z w1 i 705,342 Wi 1267 dam ndp down
iy -12,77 dam nda 1 i 7D6.045 1Mz -11.12 dam nda
1 -12,80 dém i3 factor | 72 1 715 B7E MHz -10.96 dBm i3 factor |
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<auaniaa. FCC RF Test Report Report No. : FG813035B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.09 1.1 2.73 2.72 4.48 4.5 8.99 9.01 - - - -

Middle CH 1.1 1.1 2.74 2.72 4.5 4.5 9.05 9.07 - - - -

Highest CH 1.1 1.11 2.77 2.72 4.5 4.5 9.11 9.07 - - - -

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.10 - 2.74 - 4.51 - 9.03 - - - - -
Middle CH 1.08 - 2.74 - 4.49 - 9.07 - - - - -
Highest CH 1.09 - 2.71 - 4.50 - 9.03 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A7-53 of 84
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(m‘
Offsat 10,70 06 w RBW 20 ihz Ref Level 50.00 cbm  Offset 10,70 08 w RBW 20 khz
aw 25 @ VBW 100 kH:  Mode Auto FFT o Att a0 dE BWY Z s @ VBW 100 kHz  Mode Auto FFT
Count 1004100
(@155 Mz
] 11T
6300990 MH :
0 + 20
g ¥ Ot v 1 099706294 MHZ| n ' 1.10208 7902 MH|
. A A 5 o nedm g
1o — i 10 dam [hos !
o . i
4 \
i e 10 diim -
4 - i
20 dom— o] o 72
-30 dan
40 d
50 50
501 d 50
CF 639.7 MHz 1001 prs Span 2.8 MHz CF 699.7 MHz 1001 prs Span 2.8 MHz
Markar I Narkar |
Type | Ref | Tre | lue |__Function | Function Resull | Type | Ref | Tre | Y-value |__Function | Function Resull |
] L 35 dam M1 1 15,07 dim
T 1 7.28 dBm Dce Bw 1.09370 TL L 3,53 dbm Dce Bw 1.102087902 MHz
T2 i .79 dém | T2 i 6.23 dbm |

Offset 10,70 0B w RBW 20 khz
BWT 2= VBW 100 kHz

Mode Auto FFT

S6L Count 100/100

(@154 i

= M
o e Bve Y

G [\t g

7.97650 MHz
HIBHY M

=30 dan

40

Ref Lavel 30.00 dbm
be att 0 d8
SGL Count 100/3100

Offset 10
BWI B

0GB w

RBW

=0 bRz

2 = VBW 100 iRz

Mode Auto FFT

07,4160 MMz

137 MM

GF 707.5 MH2 1001 prs Span 2.9 MHz GF 707.5 MH2 1001 prs Span 2.9 MHz
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i 5755 M) 16.54 dam w1 i 74516 Mz 1421 dam
1 1 706.94615 M .59 dam 2ee Bw 1.099300699 MHz 21 i 85175 MHz .80 dim 2ee Bw
T2 1 708.04545 M 8.73 dbm T2 i 804625 Misz 8.20 dbm

Highest Channel / 1.4MHz / 16QAM

& [
Offsat 10,70 06 w RBW 20 ihz RatLavel 50,00 dbm  Ofset 10,70 06 w RBW 20 hhz
o att AW 245 @ VBW 100 kHz  Mods AutoFET o Att a0 dE EWT 2y VBW 100 kH:  Mode Auto FET
SGL Count 100/100 Count 100/100
b Mar P Man
340 dBm| -
E ISR MM
20 1497 MHE| =
20 a8 — - 10 g8 e e s
0 di 5 0 di -
r \ [ \
o / \ \
= v — i~ e )
20 i s 1 = r
30 480 a0
40 dam
50 -50
E0d 50 ¢
CF 715.9 MHz 1001 pis Spon 2.8 Mz GF 715.0 MHz 1001 pts Spon 2.8 Mz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | y-value |__Function | Function Resull |
w1 R 715 4958 MHz 1640 dim, w1 1 714 7853 MKz 12,01 dim
T1 1 714.74855 M .20 dBm By L T14.74D: 5,67 dBm Dce Bw 1.107652308 MHz
T2 i 715.84545 M 7.54 dém | i 715.B4825 Mz dim |
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Ready

Ready

Spectrun
Offsat 10,70 06 w RBW 100 kb= RatLavel 50,00 dbm  Ofset 10,70 6 w RBW 100 hhz
awr 16 == @ VBW 300 kHz  Mode Auto FFT o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
ke
3 dit| 7 dnm|
ML 7AD00 M mp o M

0 20

. = 7 FAAP06 732 MHE o X - 221270721 M
. / — i 10 dam = i ¥ S

{ 1 |

od o d

i e ) 10 diim |

20 gl = s - =5 .
-0 dan 30

40 dBm—

50 50

501 d -0 o

CF 700.5 MHz 1001 prs Span 6.0 MHz GF 700.5 MHz 1001 prs Span 6.0 MHz
Sarker I Narkar

Type | Ref | Tre | Y-value |__Function | Function Resull | Type | Ref | Tre | |__Function Function Resull |

w1 T 16 %0 dim Ml 1
1 By 2.733266733 MHz TL L 272127
i | T2 i

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ready

Ready

Spectrun
Gffset 10,70 0B = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 100 bz
BWT 180 15 & VBW 300 kHz  Mode Auto FFT BWT 16 = & VBW 300 kHz  Mode Auto FFT
1 | F1 divn)
00140 M
20 20
0 s - 3 | 2. 792 9 M| ol i
10 g8 = B 10 dam —_—= — =1
\ / \
i i |
10 1 10 dim
= = - == -20-daF - ;
30 4B -0
40 dBm—
-50 -50
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 6.0 MHz CF 707.5 MHz 1001 prs Span 6.0 MHz
Marker | Mal
Type | Ref | Tre | | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i 16,47 dam w1 i 15.41 dam
1 1 1774 2,739260739 MHz i .20 dém
T2 1 30.39 dim | i .49 dim

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Ready

Ready

Spectrun
Offsat 10,70 0B w RBW 100 khz dEm  Offset 10,70 0B w RBW 100 kb=
W 16 55 @ VBW 300 kHz  Mods Auto FET o Att a0 dE EWT 19 5 @ VBW 200 kHz  Mods Auto FET
LELEY Mil1] 15 v
f ' 71511140 MHz
2 ; 3 0 i P212TAIEE MHY
10 08 - 10 g8 s e =
od .t od
|
30 g8 a0
40 dBm—
50 -50
E0d 50 ¢
CF 714.5 MHz 1001 pis Spon .0 Mz GF 714.5 MHz 1001 pts Spon .0 Mz
Marker | Markar
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | Y-value |__Function | Function Resull |
] R 71 w1 1 15 76 dim
1 713.10935 MRz c Bw 2766220769 MHz L 9,74 dBm
i 715.87862 Miz | i 7.68 dim
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel /

5MHz / 16QAM

Marker

Function |

Function Result |

Spectrun
Offset 10,70 0B w RBW 100 khiz Ref Level 50.00 cbm  Offset 10,70 68 w RBW 100 khz
sWT 16 == @ VBW 300 kHz  Mode Auto FFT o Att a0 e 19 5 & VBW 300 kHz  Mods Auto FET
SGL Count 100/100
ke
)
702, 20900 MH
20 20
g 5 o §HGEADAIH MHE
JLEL = — Dol 10 dam . = =
f i |
o ! o { |
| ] \
10 £ 10 diey A
{ i
. o r / |
ot f .
-30 dan
40 dBm—
-50 -50
501 d 50
GF 701.5 MH2 1001 prs Span 10.0 MHz CF 701.5 MH2 1001 pts Span 10.0 MHz

Markar

Funclion Function Result |

Type | Ref | Tre |
w1 R

|
=

Bw

4475529476 MHz

Ready

Type | Ref | Tre |
Ml 1
21 L

|
=

4.485504456 MHZ

) =

Ready

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Offset 10,70 0B w RBW 100 Kbz
BWT 16 15w VBW 300 kHz

Mode Auto FFT

Spectrun

Ref Lavel 30.00 dBm  Offset 10,70 0B w RBW 100 thz
0 R BWT 16 = s VBW 300 Hz

Mode Auto FFT

Ready

19 dim)
70731000 MHz
20 20
0 o 4 AG 5D a6 Mg
1o _ E 10 dam: s e
i
o d - 0 d t
| \
i / 10 i \
/ / \
/ / o \
Vi Y T -y
<301 4B
40 dBm—
-50 -50
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 10.0 MHz CF 707.5 MHz 1001 prs Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i 15.23 dam w1 i 70711 M 13.19 dam
31 1 a.70d 4495504496 MHZ i 705,25 7.24 dBm 4.495504456 MHz
T2 1 5,86 dBm i 709,74 .06 dm

Ready

!

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Ready

Spectrun
Offsat 10,70 0B w RBW 100 khz Offset 10,70 0B w RBW 100 khz
ST 16 55 @ VBW 300 kHz  Mods Auto FET sWT 19 5 @ VBW 200 kHz  Mods Auto FET
mif1) 1 v mif1) 1 T
- TALHIO00 Mz 714, 16900 MHz
« - L e B £ AGHEDIAUE MHE
A0 8 g et % 10 gam - -
/
od od 7
SO 10 dlfien -
|2qume - 20 ; - T
30 g8 a0
40 dBm—
50 -50
E0d <80 o
CF 713.5 MHz 1001 pis Span 10.0 Mz GF 713.5 MHz 1001 pts Span 10.0 Mz
Marker | Markar |
Type | Ref | Tre | Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | |__Function | Function Resull |
w1 R 12,60 dim w1 1 714 165 M ™
1 8.35 dBm c Bw 4455504456 MHz L 4455504456 MHz
i 7.81 dBm | i |

Ready
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

S| [=)
Ref Level 30.00 dBm  Offset 10,70 0B w RBW 300 khz Rat Lavel 50,00 dbm  Ofset 10,70 6 w RBW 300 khz
S 0GB BWT 12,6 ps s VBW 1 MH:  Mode Auto FET b att W R BWY 126 |5 e VBW 1 MHS  Mods Auto FET
Count 1004100
(@155 Mz
16.08 dBm) I
07,0070 MM 700 D60 MM
& L I o 0GR 2
5 i \ o R I, ] Je B 100RT0 11 M}
108 - 10 daan 3 —
od - 0 d -
J \ i x
10 10 den - -
7 |
/ o A — & -
-30 dan
40 d
50 50
501 d 50
CF 704.0 MHz 1001 prs Span 20,0 MHz GF 704.0 MHz 1001 prs Span 20,0 MHz
Markar I Narkar |
Type | Ref | Tre | Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | y-value |__Function | Function Resull |
] L m M1 1 [ 12,15 dim
T1 1 Dce Bw 8.95100B091 MHz TL L 9,74 dBm Dce Bw $.010965011 MHz
T2 i | T2 1 9.09 dém |

Middle Channel / 10MHz / 16QAM

=¥
Gffset 10,70 0B = RBW 300 kiz Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 300 kiz
BWT 1265 @ VBW 1 MHz  Mode Auto FFT o Att W R BWY 126 |5 e VBW 1 MHS  Mods Auto FET
S0 Count 100/100 5651 Count 1004100
@10 Max [@ 355 ian
A8 dBny|
i 06,0710 Mz . 05,2220 Mz
20 20
a e x : GUSUEH905 1 MHY 0 Y, 4 GUT0020G71 MHY
1o ¥ — - 10 dam e B o B
! \ {
o di | 0 df T
|
i 10 i \
= / a\ Vs
30 dBn -0
40 df
-50 -50
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 20.0 MHz CF 707.5 MHz 1001 prs Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i 16,44 dam w1 i 705.2 16,02 dam
1 1 18.32 dsm 2ee Bw 9.050948051 MHZ 21 i 9446 MHZ 9,59 dBm 2ee Bw 9.070929071 MHZ
T2 1 10.98 dim | T2 i Mhz 917 dim |

Highest Channel / 10MHz / 16QAM

& [
Offsat 10,70 0B w RBW 300 khz Rat Lavel 50,00 dbm  Ofset 10,70 06 w RBW 300 khz
o At AW £y @ VBW 1 MHZ  Mods AutoFET o Att M dB BWE 126 s e VBW 1 MHZ  Mods AutoFET
SGL Count 100/100 Count 100/100
b Mar P Man
2 0N 7020 MHz
« = = L e B QUT0AZIHT1 MHE
20 a8 - 10 gam - - o e -
.“ J
o i i o i ¥
10 f | 10 e / ¢
i - = = -2.<as e - -
-30 48 =30
40 dam 40 dliim —
50 -50
E0d 50 ¢
CF 711.0 MHz 1001 pis Span 20,0 Miiz CF 711.0 MHz 1001 pts Span 20,0 Miiz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue y-value |__Function | Function Resull |
w1 R 712 458 MHz 15,71 dim w1 1 708762 MRz 12 4% dim
T 1 706.4245 M) 10.07 dBm By 9.110E69111 MHz 1 F06.4D46 MHz 3,46 dB Dce Bw §.070925071 MHz
T2 i M | i £755 Mhz .06 dim |
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<auaniaa. FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

C= ‘
Offsat 10,70 06 w RBW 20 ihz Ref Level 50.00 cbm  Offset 10,70 68 w RBW 100 khz
awr 25 @ VBW 100 kH:  Mode Auto FFT o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
Count 1004100
(@155 Mz
20 20
1 Jie By x
) . - AT e A2
10 ¢ — Lz : 10 dam e - L
o d 0 d - -
\ / 1
10 -+ 10 dim . T
\ f |
! . 4 -20 dam - —— 17 ez —
-30 &
40 clfim—
50 50
501 d -0 o
CF 639.7 MHz 1001 prs Span 2.8 MHz GF 700.5 MHz 1001 prs Span 6.0 MHz
Markar I Narkar |
Type | Ref | Tre | Y-value |__Function | Function Resull | Type | Ref | Tre | |__Function | Function Resull |
w1 R 13.11 dim 1 T m
T1 1 4.63 dBm Dce Bw 1.107652308 MHz TL L 2.735260739 MHz
T2 i | T2 i 9.17 dbm |

Middle Channel / 3MHz / 64QAM

=¥
Gffset 10,70 08 = RBW 20 ks Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 100 hiz
Wt 2 i @ VBW 100 kH:  Mods Auto FET o Att W0 s BWY 10 |55 & VBW 300 kHz  Mode Auto FET
S0 Count 100/100 5651 Count 1004100
@10 Max [@ 355 ian
DE 10 MH
£y e Bve L i1 749 M|
= X . T =
10 48 = e sl < 10 dam: = -
f 5 ¥
\ {
o d 1 0 di ‘
10 - 16 diim
20 dBm v e Ay — == <= 7
30 4B 30
40 df
-50 -50
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 2.8 MHz CF 707.5 MHz 1001 prs Span 6.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i 0 13,61 dam w1 i 7089611 Mz 13,45 dam
1 1 7.94 d8m 2ee Bw 1.082517483 MHz 21 i 706.13337 MRz 53 dem 2ee Bw 2.739260739 MHz
T2 1 .79 dbm | T2 i 08.87263 MHz 7.96 dim |

Highest Channel / 3MHz / 64QAM

& [
Offsat 10,70 06 w RBW 20 ihz Rat Lavel 50,00 dbm  Ofset 10,70 06 w RBW 100 bhz
o att AW 245 @ VBW 100 kHz  Mods AutoFET o Att a0 dE EWT 19 5 @ VBW 200 kHz  Mods Auto FET
SGL Count 100/100 Count 100/100
b Mar P Man
T Ui i
2 71509500 MHz 714, 11440 MHz
« i e B 1092706294 MH| L = ' > 709290709 MH?
| AN B i
20 a8 - e e 10 g8 - e
od . od
10¢ 3 y
A \ / )
= Vi = e
a0 dan = 30
40 dam
50 -50
E0d <80
CF 715.9 MHz 1001 pis Spon 2.8 Mz GF 714.5 MHz 1001 pts Spon .0 Mz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | yY-value |__Function | Function Resull |
w1 T 715088 0 dim w1 1 7181243 Mz
T 1 5.99 dBm By 1.09370 L Dce Bw iz
T2 i 292 dém | i |
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<auaniaa. FCC RF Test Report

Report No. : FG813035B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(Snecir ) [=)
Ret Level 30.00 dBm  Ofset 10,70 0B w RBW 100 khz Rat Lavel 50,00 dbm  Ofset 10,70 6 w RBW 300 khz
S i0CE BT 10 = @ VBW 300 kH:  Mode Auto FET o Att W AR BWT 126 5 e VBW 1 MRS Mods Auto FFT
Count 1004100
(@155 Mz
1] A8 dBn| I
2, 70900 Mz 00,0090 MMz
0 20
a yebiBve ‘ 115 M| o = 09601 MHy
4 A TN ol - |
10 8 — - = 10 dam 4 8
" 1 di L
o 0 dar
f | \
10 - - 10 @ L .
! \ / L |-
T 7 20 dém
— - a0
40 clfm—
50 50
501 d -0 o
CF 701.5 MHz 1001 prs Span 10,0 MHz GF 704.0 MHz 1001 prs Span 20,0 MHz
Markar I Narkar |
Type | Ref | Tre | Y-value |__Function | Function Resull | Type | Ref | Tre | y-value |__Function | Function Resull |
] L 13.48 dim M1 1 1233 dim
T1 1 .33 dBm Dce Bw TL L 9,55 dbm Dce Bw 9.030865031 MHz
T2 i .17 dém | T2 i 8,05 dim |

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

=¥
Gffset 10,70 0B = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 10,70 08 = RBW 300 kiz
Wt 16 5 % VBW 300 H=  Mode Auto FET o Att W R BWY 126 |5 e VBW 1 MHS  Mods Auto FET
S0 Count 100/100 5651 Count 1004100
@10 Max [@ 355 ian
.99 dan]
706.00100 Mz 2
20 TR A4l 4| kol By i1 TP 4|
4GS 14406 M oz Y 471 M
L 3 e - 10 dam SO A S\
od ’ o di
16 1 10 i / |
{ \z / \
20 = ' x Jes = o T
—7F i — B A
AN L A i VM e
~30 dan 30
40 df
-50 -50
~60 df ~60 df
CF 707.5 MHz 1001 prs Span 10.0 MHz CF 707.5 MHz 1001 prs Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Function | Function Result |
Ml i 39 dim w1 i 11136 Mz 14.71 dam
31 1 2ee Bw 4485514486 MHz 31 i 9.24 dBm 2ee Bw 9.070929071 MHZ
T2 1 | T2 i .53 dim |

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

triic == [=)
et Level G b Offset 1070 0B w RBW 100 khz Rat Lavel 50,00 dbm  Ofset 10,70 06 w RBW 300 khz
o At q0d8 BWT 10 45 @ VBW 300 kHz  Mode Aute FFT o Att M dB BWE 126 s e VBW 1 MHZ  Mods AutoFET
SGL Count 100/100 Count 100/100
b Mar P Man
| T 15.70 i
- 714.599900 MHz P12.1190 MHz
« e e %408 g M| L X, Ote B (9BI0TY M
20 a8 o - - e 10 gam - et —— ] |
i | | \
od + i 0 d - -
/ \ |
10 1 4
- ik 7 = =
50 -50
E0d 50 ¢
CF 713.5 MHz 1001 pis Span 10.0 Mz CF 711.0 MHz 1001 pts Span 20,0 Miiz
Marker | Markar |
Type | Ref | Tre | |__Function | Function Resull | Type | Ref | Tre | X-walue | y-value |__Function | Function Resull |
bl s Ml 1 717 115 Mz 15 70 dim
T1 1 By 4455504456 MHz 1 F06.4845 MHz 9,08 dom Dce Bw 9.030865031 MHz
T2 i 7.47 dém | i Mz 8.25 dim |
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12 / 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Aute Sweep

SGL Count 1007100

Ref Level 30,00 d&m

Offset 10,70 di Mode suto Sweep

@1 AvgPwr (@1 AvgPwe
Limit heck | SPURIGIEC s
20 SL;‘"" FPURIOUS_|INE_ABS 20 ulair:' INE_ABS PASS
10 dBm 10 dm
o de 0 dBm
-10 dam: 10 dBm
SPLRIGIIS, LINE_ARS
-20 dam 20 de|
-30 dBm a0 dfm s
7 N
4 Ve
49 dBm A 2 m =
/H -\-"" ¥
-50 dam 7 -50 dBm
|y s SR |
e 50 dBm
Stort 6900 e 3003 pts Stop 701.0 MHz | (| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“i“i“'l‘s | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | REW | [ |
550,000 MHz | 698.900 M 100,000 kHz 698,68560 MHz -23.62 dbm ™ 71%.000 MRz | 715.000 MRz 100,000 Kz ST
698.500 M4z £99.000 M 30.000 kHz 595.39E75 M -19.33 dBm 716,000 MHz 716,100 MHz | 30,000 ki | 7i6.00634 WMHz |
699,000 MHz | _ 701.000 MHz 100.000 kHz 699, 20.10 dém 716,100 MHz 725 MHz 100,000 kHz 71610445 MHz
1
L J [ ( J
p—
o
Spectrum |
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 10,70 de Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit heck it = i
20 ﬂL;w{". FPURIOUS INE_ABS 20 dls’i_:_n'- FPURIOUS INE_ABS PA
10 dBm et v 10 dBm -
' |
0 dg ; ¥ 0 dem+ T
R .
-10 dm {I -10 defn M:
SPLRIGIIS, LINE
-20 dam _/_,,J l.,w m —
-30 dBm : -30 dBm -
L~ =
-0 dam s 40 dem S
' el
-50 dém 50 dBim ol
i R R .
o.da 50 dBm. i
Start 690.0 M1z 3003 pts Stop 701.0MHz [l Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurlous Emissions Spurious Emissions
__Range Low Rangetp | REW | Frequency | Powerabs | Avimit | Rangelow |  Rangeup | RBW | Froguency | Pawerabs | Alimit
£90.000 MHz 698,900 MHz | 100,000 FHZ 696,89555 MHz -21.47 dBm -6.47 08 ||| 714.000 MAz 716,000 MAz | 100,000 WPz | 71492008 Mz 12.55 dbm | 17 4508
698,500 MHz £99.000 M 30.000 kHz £98.95519 M 25.17 dBm -12.17d8 | 716,000 MHz 715 Mz 30,000 ki 716.00155 Mz 21.60 dBm | Fende
629,000 MHz | 701.000 MHz 100.000 kHz £8 o 716.100 MHz 726,000 MHz 100,000 kiz 716,14890 MHz ~16.49 dBm -5.49 dB
1 -
L Bl [ ( i o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

SGL Count 1007100

Ref Level 30,00 d&m

Offset 10,70 di Mode suto Sweep

@1 AvgPwr (@1 AvgPwe
Limit fheck | SPURISIGO s
20 aL;‘lnl FPURIOUS INE_ABS . 20 UIBVI':) INE_ABS PASS
10 dBm ”) ) 10 dm
0 dB i \ 0 dBm
-10 dem 2 10 dBm
SPLRIGIIS, LINE_ARS i
-20 dam ; 20 dB
[
-30 dBm * A11h-20 dgm
f ] \
7 Mg
49 dam N Al ‘Wh i N
\ \
e \,
50 dam &0 dBm i \\
N b g Ay L ik
o-da S i b o
Start 690.0 Miiz 3003 pts Stop 701.0 MHz ||['Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | Powerabs |  Atimit | Rangelow |  Rangeup | RBW | Froguency | pawerabs |
550,000 MHz | 698.900 M 100,000 kHz 698,68560 MHz -24.26 dbm -11.26 08 |||~ 714.000 MAZ | 716.000 MRz 100,000 Kz 715,78325 Wz 19.23 dbm
698.500 M4z £99.000 M 30.000 kHz £98.9982 ~21.60 dBm -8.80 dB | 716, 000 MHz 716,100 Maz | 30,000 ki | 716.00045 MHz | &2 dBm |
699,000 MHz | _ 701.000 MHz 100.000 kHz 10.74 dB 716,100 MHz 728 MHz 100.000 kHz 716,10445 MHz 32 dam | -10.32 dB
—
L [ [ I i [
= 2 e 16 a1:50:11
—
o
Spectrum |—-]
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 10,70 de Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit fheck it = i
20 dime =PRURIOUS. LINE_ABS a0 ghine _$PURIOUE LINE_ABS A
10 dBm o -J\ 10 dBmy S
" [ ‘ = \
o ‘J I‘ il uE\n—f T
-10 dm i | -10 defn 'H
SPLIBICIIS . LINE ] 1|‘ %
-20 dam - -2
20 e = o~
et
-30 dam -30 dBm =
40 dBm = 40 dBim E
-
Yo,
-50 dam s &0 dBm T
e s st lm,lnm,,\ ""”—“‘rthm i
e i i hil st
Start 690.0 M1z 3003 pts Stop 701.0MHz [l Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurlous Emissions Spurious Emissions
Range Low RangeUp | REW | Freguency | Powerabs | atimit Range Low RangeUp | REBW | Fraguencs | Dowerbs | alind
BOLOG0 M gsuaikl —LOmOuD kile BEBIITIT -10.09.d8 ||| 714,000 MHz 718.000 Mz 100,000 kriz 71498801 MHz 11.37 dBm -19.63 0B
698.500 M4z £99.000 M 30.000 kHz £98.94431 M -13.52d8 | 716,000 MHz 716,100 MHz | 30,000 ki | Fi6.01354 WMHz | T dem | 1671 a8
629,000 MHz | 701.000 MHz 100.000 kHz 700. 1"?’?T_.5 716.100 MHz 726,000 MHz 100,000 kiz 716,11334 MHz 18 dem -7.18 dB
L J [ I I s
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

—
o
Spectrum | ]
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,70 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck | SPUEIGH
20 SL;‘H!' FPURIOUS NE_ABS 20 UIBVI':’". INE_ABS
-
10 dBm /‘ \\ 10 dBm
0 d8 : \, 0 dBm
"
-10 dem b -10 dém
-20 dam \ 20 deg
-30 dBm }f} \ f lm‘aﬁ d Jm t“
/ | N
! "
-49 dBm - _/ Ly ) i e
/ \ ’..f‘w M ' \”'ﬁ\‘ r"h\,\
50 dam i s 50 dBm lIYLWVMN |
o e -
= - A g
’ -50 dBm i O 9
Stort 6900 e 3003 pts Stop 701.0 MHz | (| Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit | Rangelow | Rangeup | REBW | Fraguencs | Dawer dbs |
£90.000 MHz 698,900 M 100,000 kHz 696,89555 MHz ~27.06 dém ~14.06 a8 ||\~ 714,000 MAz | 716,000 MAz | 100,000 K | 715.72727 Wz | 5
698.500 M4z £99.000 M 30.000 kHz -24.06 dBm -11,06 dB | 716,000 MHz 715 Mz 30,000 kHz 71600035 Mz f i 1065 db
699,000 MHz | _ 701.000 MHz 100.000 kHz i 19,16 dam 4 48 | 716,100 MHz 725 MHz 100,000 kHz 71610445 MHz -26.36 dBm -13.36 dB
—
T - —
. | - | I ™)
—
o
Spectrum | ]
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 10,70 de Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit fheck " 5 e
20 SL;‘H!' FPURIOUS NE_ABS 20 d|B’I_1_n'- FPURIOUS INE_ABS i
10 dBm T 10 dB Mo T
Qg / \' 0 dBmL \ !
{ | | i
|
-10 dam - ‘\ -10 defn -
SPLIRIGIIS _LINE_ABS ‘ i 1
-20 dam - -20 dgm i
_,-.J ﬂ‘j\\
-30 dam ¢ -30 dBm -
\
.-"l "\‘
-49 dBm 4D daim
1 dBm: : 40 dBm =y
it e
-50 dgm o -50 dem i
i =
o benbtpnir T e
= 50 dBm —
Start 690.0 Mtz 3003 pts Stop 701.0 MHz |||l Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurlous Emissions Spurious Emissions
__Range Low Rangetp | REW |l Frequency | wowerabs | atimit |||  pangelow RangeUp | RBW | Froguency | PawerAbs | Alimit
590,000 MMz 698,900 MHz | 100,000 kHz 696,80666 MHz ~2E.53 dBm -12.5388 |||\~ 714.000 MAZ | 716,000 MAz | 106,000 Wz | 715.17782 Mz | 056 dBm 16 4508
698.500 M4z £99.000 M 30.000 kHz -28.14 dBm -15.14d8 | 716,000 MHz 716,100 Mz 30,000 kHz 716.00395 Mz 26,22 dBm | 19.95 dB
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725,000 MHz | 1.000 GHz 100.000 kHz | 843 44505 MHz -56.07 dBm | -43,07 dB 000 MHz | 1.000 GHz 100,000 kHz | 843 44505 MHz -44.21 di
1.000 GHz | 3.000.GHz | 1.000 MHz 1.35965 GHz | -42,35 dBm -29.35 dB 1.000 GHz | 3.000 G 1.000 MHz ¥ -30.52 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.05026 GHz -38.98 dBm | -25.08 4B 3.000 GHz | 7.000 1.000 MHz | 6.95226 GH
7.000 GHz $.000 GHz 1.000 MHz B.81227 GHz -46.57 dBm -33.57 dB 7.000 GHz 2.000 1.000 MHz B.8BEAE28 GHz
—
‘ i i { i
Dare ¢ Dare FEB.201 e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 10,70 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit CII\Prk PARS Limit tlnwrx
INE_ABS s e LPURIOUS |INE_ABS
-10 dat*—
B
20 dBm
-30 dBr
A 40 dBm a
o MMM o e
= = || -s0 dbm -
'
-70 d
-6 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30,000 MHz | 600.000 MHz | 100.000 kHz B25.84708 MHZ | -57.87 dem -44,87 0B 30,000 MHz | 680.000 MHz | 100.000 kHz B59.16042 MHZ | g -45,01 dB
725.000 MHz | 1.000'GHz 100.000 kHz | LE z 46 dBm ~44,46 dB 725.000 M 1,000 752.60989 MHz -44,36 di
1.000 GHz | 3.000.GHz | 1.000 MHz .29 dBm ~33 dB 1.000 GHz 3.000 GHz | 2.98625 GHz | -33.26 dB
3.0 : | i 1.000 MHz | 5.94376 G -25.01 d8 3.000 GHz | 7.000 GHz | 6.94876 GHz L dBm | -26.01 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.66628 GHz -33.6% dB 7.000 GHz 2.000 GHz 8.56628 GHz -46.33 dBm -33.33 dB
‘ i i L i i
lnn
n =
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit fIhﬁrk 33 Limit tlnnrx F
e SPURIOUS |INE ABS 8 e BPURIOUS |INE i
-10 At -10 déftf—
: 3 B
20 dBm
-30 dBr
40 dBm A
L e k- = || 50 e ] ey Y T -
| el
st
70 4B
80 dB -0 dBm
a0 di 90 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
| spurious Emissions Spurious Erissions
Rangelow | Rangeup | RBW. | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30,000 MHz | 600.000 MHz | 100.000 kHz [ 22 -§7.51 dBin -44,51 0B 30,000 MHz | 680.000 MHz | 100.000 kHz -44.45 0B
725.000 MHz | 1.000'GHz 100.000 kHz | 166 dBm | 66 dB 725.000 M 1,000 d il -44,64 di
1.000 GHz | 3.000.GHz | 1.000 MHz -41.:41 dBm -28.41 dB 1.000 GHz 3.000 GHz | 1.41365 GHz | -29.34 dB
3.000 GHz | i 1.000 MHz | 5.0 G -38.78 dBm | -25.78 dB 3.000 GHz | 7.000 GHz | 6.95376 GHz dBm | -25.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89428 GHz .77 dBm -33.77 dB 7.000 GHz 2.000 GHz 8.89578 GHz -46.63 dBm -33.63 dB
‘ i i L i i
Dare i Dare: 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lavel dBm

Offsat 10,70 dB Mode Auto Sweep

SGL Count 100/100

Ref Lavel 0,00 dBm
SGL Count 1004100

Offset 1070 dB Mode 4uto Sweeap

(@1 Avgrwr
Limit tlnrrx
INE_ABS je HPURIOUS |INE_ABS
10 e~
B =
-20 dBm
-30 dBr
4 40 dBm A
500 B T
= ] - m —
R
ity S
-70 B
-8 dBm
<90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency |  PowerAbs | ALimit
30,000 MHz | 660.000 MHz 100.000 kHz 63013453 MHz | -57.79 dBm ~44.79 0B 30,000 MHz | 650.000 MHz 100.000 KRz 620.69955 MHz | 54,98 08
725.000 MHz | 100.000 kHz | 746.2 .57 dBm | -44,57 dB 725.000 Mz | 100.000 kHz | -44,69 di
1.000 | -43.76 dBm 1.000 GHz | 1.000 Mt -30.24 dB
3.000 GHz | Hz | ; | -38.94 dim | 3.000 GHz | 1.000 MHz | -33.00 dBm | -26.00 dB |
7.000 GHz 1.000 MHz 8.89328 GHz -44.66 dBm 7.000 GHz 1.000 MHz -44.64 dBm -33.64 dB
g g Y
I Il g
Date: 12.FEE Dars
rum
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPvr
Limit fIh-‘rk
.10 ARE_BPURIOUS LINE ABS
ST
20 dBm
-30 dBr
~40 dBm A
TR WMMM’—
e
=70 dBm
87 dB
<90 da
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |  PoweraAbs | ALimit
30,000 MHz | 660.000 MHz | 100.000 KRz 671.3643 -58.01 dBim ~45,01 0B
725,000 MHz | 100.000 kiz | 81755451 MHz 57,70 dBm | -44,70 dB
1.000 GHz | 1.000 M 2. I 46,57 dBm
3.000 GHz | 1.000 MHz | £.98425 GHz | ~38.65 dBm |
7.000 GHz 1.000 MHz 8.88078 GHz -46.72 dBm
g
I\
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lavel dBm Offset 10,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 10,70 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
Limit tlnrrx
INE_ABS je HPURIOUS |INE_ABS
10 e~
B =
20 dBm
-30 dBr
MM’-' i MM";
I e _al 1 P et _a
-50 dBm
r——
el
-70 d
-6 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency |  PowerAbs | ALimit
30,000 MHz | 630.000 MHz 100.000 kHz £30.13493 MHz | -57.58 dBm -44,58 0B 30,000 MHz | 690.000 MHz 100.000 kHz -34.99 dB
725,000 MHz | 100.000 kHz | 84300451 MHz -57.41 dBm | -44,41 B 725.000 MHz | 100.000 kHz | -44,82 di
1.000 | -43.55 dBm -30.55 dB 1.000 GHz | 1.000 Mt -30.22 dB
3.000 GHz | 1.000 MHz | -39.12 dBm | -26.12 48 3.000 GHz | 1.000 MHz | 76 GH: -38.75 dB -25.75 dB |
7.000 GHz 1.000 MHz -446.52 dBm 7.000 GHz 1.000 MHz 227 GHz -44.41 dBm -33.41 dB
g g Y
I Il g
Date: 12.FEE Dars
rum
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit fIh-‘rk
.10 ARE_BPURIOUS LINE ABS
ST
20 dBm
-30 der
~40 dBm A
. PR N e
o |
-70 dEm
-60 dB
90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |  PoweraAbs | ALimit
30,000 MHz | 600.000 MHz | 100.000 kHz BE5.92729 MHz | -56.04 dBm -45,04 0B
725,000 MHz | 100.000 kHz | 7 -57.56 dBm | -44,58 dB
1.000 GHz | 1.000 MH -46.41 dBm -33.41 dB
3.000 GHz | 1.000 MHz | -38.94 dBm | -25.9
7.000 GHz 1.000 MHz -46.70 dBm
g
I\
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12 / 5MHz

ctrum
L
Ref Lavel dBm Offset 10,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 10,70 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
Limit tlnrrx
INE_ABS je HPURIOUS |INE_ABS
10 e~
B =
20 dBm
-30 dBr
A 40 dBm A
R PR e e Tl v i it
=Ml 50 gem - -
il
et
-70 d
-6 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Freguency |  PowerAbs | ALimit
30,000 MHz | 630.000 MHz 100.000 kHz £30.13493 MHz | -§7.76 dBim -44.76 0B 30,000 MHz | 690.000 MHz 100.000 kHz 59550225 MHEZ | -44.83 dB
725,000 MHz | 100.000 kHz | 773.21420 MHz -57.65 dBm | -44,55 dB 725.000 MHz | 100.000 kHz | 775.05154 MHz
1.000 GHz | | 44,04 dBm i 1.000 GHz | 1.000 Mt 141115 Ghz |
3.000 GHz | Hz | 6.965875 GHz | -38.88 dBm | -25.88 48 3.000 GHz | 1.000 MHz | 6.97025 GHz .02 dB
7.000 GHz 1.000 MHz 8.20477 GHz -44.59 dBm -33.52 dB 7.000 GHz 1.000 MHz -33.47 dB
g g Y
I g 1 il g
Date: 12.FEE i Dars ;
rum
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit fIh-‘rk
.10 ARE_BPURIOUS LINE ABS
ST
20 dBm
-30 der
~40 dBm -
5 Lo st il =
e |
-70 dEm
-60 dB
90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |  PoweraAbs | ALimit
30,000 MHz | 600.000 MHz | 100.000 kHz F8E MHz | - -44,80 0B
725.000 MHz | 100.000 kHz | Bm | -44,65 dB
1.000 GHz | 1.000 MH -44,02 dBm -31.09 dB
3.000 GHz | 1.000 MHz | -39.00 dBm | -26.00 48
7.000 GHz 1.000 MHz -46.70 dBm -33.70 dB
i ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 12 / 10MHz

ctrum
L
Ref Lavel dBm Offset 10,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 10,70 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
Limit tlnrrx
INE_ABS je HPURIOUS |INE_ABS
10 e~
B =
-20 dBm
-30 dBr
7 40 dBm ot
e T T =™ [ 50 cbm miindin e
it
-70 B
-8 dBm
<90 dhm
Start 30.0 MHz 15005 pts Stop 9.0 GHz | ||[Start 30.0 MHz 18005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Freguency |  PowerAbs | ALimit
30,000 MHz | EBU—U_UG MHz 100.000 kHz = -44,62 dB B_U‘U_ED MHz | EEU—E‘_UU MHz 100.000 kHz _P‘JE’{Q 17541 MHz | -44,90 dB
725,000 MHz | 100.000 kHz | 161 dBm | 725.000 MHz | 100.000 kHz | 839.32418 MHz 44,45 dB
1.000 | -44.38 dBm 1.000 GHz | 1.000 Mt 2 ~33
3.000 GHz | 1.000 MHz | -309.00 dim | 3.000 GHz | 1.000 MHz | | -25
7.000 GHz 1.000 MHz -44.54 dBm 7.000 GHz 1.000 MHz -44.62 dBm
i T
I\ J1
Dite LFEE Date
rum
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPvr
Limit fIh-‘rk
.10 ARE_BPURIOUS LINE ABS
T
20 dBm
-30 dBr
~40 dBm >
= 1 R e i L i oy
oy
=70 dBm
87 dB
<90 da
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency Power Abs | ALimit
30,000 MHz | 660.000 MHz | 100.000 KRz 621.56922 MMz | E ~44,82 0B
725,000 MHz | 100.000 kHz | 764.69780 MHz -57.67 dBm | -44,67 dB
1.000 GHz | 1.000 MH 1.41365 GHz | -43.45 dBm -30.45 dB
3.000 GHz | 1.000 MHz | 5.94476 GHz | -38.97 dim | -
7.000 GHz 1.000 MHz 8.20277 GHz -46.65 dBm
i
I\
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<auaniaa. FCC RF Test Report

Report No. : FG813035B

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0099
40 Normal Voltage 0.0001
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0001
-10 Normal Voltage 0.0086 PASS
-20 Normal Voltage 0.0093
-30 Normal Voltage 0.0105
20 Maximum Voltage 0.0088
20 Normal Voltage 0.0000
20 Battery End Point 0.0079
Note:

3. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

4. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<auaniaa. FCC RF Test Report Report No. : FG813035B

A8. LTE Band 17

<For Up Antenna>

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.80 4.52 4,72 5.48
Middle CH 3.88 4.46 4.23 5.33 PASS
Highest CH 3.88 4.43 4.35 542
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 4.99 5.86 - -
Middle CH 4.99 5.94 - - PASS
Highest CH 5.13 5.97 - -
SPORTON INTERNATIONAL INC. Page Number : A8-10f 50
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<auaniaa. FCC RF Test Report Report No. : FG813035B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

Spectrin
Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
P AL 30.d8 AQT Z2m: & REBW 10 MHz P AL 30.d8 AQT £ & RBW 10 MHz
@153 view @153 view
o,
0.01- R o . L R 0,01 - -
1 \
| \
1E - 1E :
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1E.4 1E.4 :
\ |
1E. 1 1E.
i
\
GF 7050 MHz Mean Pwr + 20.00 di GF 7050 MHz Mean pwr - 20,00 48
Complementary Cumulative Distribution Function Samples: 133000 Complementary Cumulative Distribution Function Sampies: 130000
Mean | Peak | Crest | 0% | 1% [ _oame [ o0.01% | Mean | Peak |  Crest | 0% | 1% | oa% | o01% |
Trace 1 [ 2146 0Bm | 2650 oBm 4.72d8 2.52.d3 54548 3.60 db 3.94 4B Trace 1 [ 2213 cBm | 27 16 oBm 50348 2.35d8 EECET 3,52.d8 43ide

Middle Channel / 1RB Middle Channel / Full RB

{ Spectrurn |
Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
P AL 30.d8 AQT Z2m: & REBW 10 MHz P AL 30.d8 AQT Z2m: & REBW 10 MHz
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o o
0.01- R o . L R 0.01- o4 -
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Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 1 il
Mean | Peak |  Crast | 0% | 1% | oaw [ oose | Mean | Peak |  Crast | 0% | 1% | g% [ o010 |
Trace 1 [ 2146 oBm | 25.5% oBm 44348 Z.45 di 3.65 4B 3.6 db .00 4B Trace 1 7.2 obm 4.95 48 Z.aida 33id8 3,46 di 478 48
5 [F ctrim |
Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
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Msan ak | Crast | 10% | 1% | oame [ o.o1%e | mean | peak | crast | 0w | ame |
Trace 1 |57 45 cBm 2555 obm .50 48 Zatds 3 366 ok 5.97 96 trace 1[50 10 cBm 27 06 obm 3.95 48 Z.43d8 55 48
l— - l—
L

sk

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A8-2 of 50



SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
e aut 30d8 AqQr 2 s e RBW 1D Mz e aut 30d8 AqQr = RBW 1D Mz
@153 view @153 view
o,
0.01- - fI¥eF P S s —
i
1E : 1E
] A
E | \
104 i 1£-04 0
1E. - 1E.
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CF 709.0 MHz

Mean Pwr + 20.00 d8

CF 709.0 MHZ Mean Pwr + 2(.00 da

Complementary Cumulative Distribution Function Samples:

Mean | Peak | Crast | 10% | 1% | _oame [ 0.01%

30004l

J

Trace 1 [ 20 55 cBm

6. 14 obm 5.50 dB 2.87 d8 4.26 dB 4.72 db 497 4B

Complementary Cumulative Distribution Function
Mean | Peak | Crast | 10% | 1% I
Trace 1 [ 2103 0Bm | 27 15 oBm 5.10 48 3.0id8 4.70 48

Middle Channel / 1RB

Middle Channel / Full RB

Ref Level 30.00 dBm  Offset 15,20 dB

Ref Level 30.00 dBm  Offset 15,20 dB

e At 30de At = ms e RBW 1D MEz e At 30de At e RBW 1D Mz
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Complementary Cumulative Distribution Function

Samples: 139000

Mean Pwr - 20.00 dB
Bamples: 1 il

Complementary Cumulative Distribution Function

Mean | Peak |  Crast | 0% | 1% [ oame [ o.o1% | | peak | crest | 0% | 1% | oa%e [ oo |
Trace 1 [ 20,63 o ZE.50 oBm 4.47 48 2.67 da 380 4B 4,23 dB .43 4B Trace 1 [ 2109 27.36 obm 5.27 da .92 da 454 d8 da 580 d8
] ] |6 ] [
Highest Channel / 1RB Highest Channel / Full RB
[ ctrum [a=)

Ref Level 30.00 dBm  Offset 15,20 dB
30.d8 AQT Z ms & RBW 10 MHz

Ref Level 30.00 dBm  Offset 15,20 dB
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